

**TRI-STATE
UNIVERSITY**

3-11-03

E.J. Brooks Company
8 Microlab Road, P.O. Box 475
Livingston, NJ 07039-2939

Attn: Mr. Jerry Peck
Transportation Marketing Manager

Dear Mr. Peck:

Please accept this letter as certification that Dr. William G. Meyers and the lab technician, Mr. Mike Biegas, conducted independently all test results summarized in the report titled

“Results of Product Tests”,
Including,
Room and Elevated Temperature Tensile Tests,
Room Temperature Shear,
Room and Cold Temperature Impact,
and Room Temperature Bending Tests,

Dated 12-28-02

at the Tri-State University Mechanical Engineering Labs. Tests were performed in accordance with ASTM F1157-90 (Reapproved 2001) specification.

Sincerely,



Dr. William G. Meyers
Professor,
Mechanical Engineering Department

cc. Mr. Craig Hamilton, Engineering Manager
Brooks/TransGuard Division
Angola, Indiana